WALLENSTEIN

MX80G Manure Spreader
Parts Manual




Foreword

EMB Mfg. has prepared this parts manual to assist customers in
ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts
with the correct Wallenstein parts are essential to prolonging the life
of your Wallenstein product. Please refer to this manual before
ordering any replacement parts.

All information contained in this parts manual is based on the latest
product specification available at the time of printing this manual.
If your product differs from the specifications contained within this
manual contact EMB Mfg. for information.

EMB reserves the right to alter specifications on their products at
any fime.

Reproduction of this parts manual of any kind is prohibited without
prior written permission from EMB Mfg.

Note: Log splitters with factory installed light kits will have a VIN
number included. The last six numbers of this VIN number are the
splitters serial number

Example: 2E9US1112BSXXXXXX
224

Serial Number

MX80G RevA
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MX80G Manure Spreader Parts Manual WALLENSTEIN by EMB Mfg.

MX80 MAIN PARTS BREAKDOWN

ITEM PART NO. DESCRIPTION QTY
1 7015A502 Assembly, Apron Chain 1
2 7015A505 Assy, Front Apron Sprocket RH 1
3 7015A506 Assy, Front Apron Sprocket LH 1
4 7015L560 Plate, Beater Bar Capture 2
5 7015M501 Sprocket, Apron Chain Rear 2
6 7015M503 Shaft, Rear Apron Drive ]
7 70155505 Floor Board, Full 5
8 70155506 Floor Board, Right End ]
9 70155507 Floor Board, Left End 1
10 7015W501 MX80 Main Frame 1
11 7015W502 MX80 Hitch Frame 1
12 7015W517 Crossbar 1
13 112441 Snapper Pin 1/2 x 4-1/2 1
14 125102 FD 2-Bolt Flange Bearing 1" 2
15 146532 Key 1/4x 1/4x1-1/2 2
16 772231 Hex Lock Nut 3/8NC 4
17 172251 Hex Lock Nut 1/2NC 10
18 172521 Flange Nut 5/16NC 14
19 772531 Flange Nut 3/8NC 35
20 172551 Flange Nut 1/2NC 4
21 774121 Set Screw 5/16NC 4
22 176221 Carriage Bolt 5/16NC x 3/4 6
23 176222 Carriage Bolt 5/16NC x 5/8 8

Carriage Bolf 3/8NC x 1-1/4 Exfra
24 176237 9° Short Neck 4
25 776251 Carriage Bolt 1/2NC x 1-1/2 2
26 176252 Carriage Bolt 1/2NC x 1 8
27 776253 Carriage Bolt 1/2NC x 5 2
28 176631 Plow Bolt 3/8NC x 1-1/2 35
29 176712 Self-tapping Screw #10 4
30 791513 Top-Wind 10" Swivel Jack 1
31 796502 Manual Tube 3-1/2 1
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WALLENSTEIN by EMB Mfg. MX80G Manure Spreader Parts Manual

MX80 BOX PARTS BREAKDOWN

ITEM PART NO. DESCRIPTION QrY
1 70141453 Engaging Arm Mounting Bracket 1
2 70141469 Front Panel, Ground Drive 1
3 7015L505 Side Panel LH 1
4 7015L506 Side Panel RH 1
5 7015L540 Splash Guard, Top 1
6 70150542 Splash Guard, LH 1
7 70151543 Splash Guard, RH 1
8 7015L561 Clamp, Floor Seal 1
9 70158508 Floor Seal 1
10 7015W503 Box Front, PTO 1
11 172521 Flange Nut 5/16NC 31
12 776221 Carriage Bolt 5/16NC x 3/4 7
13 176222 Carriage Bolf 5/T6NC x 5/8 24
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MX80G Manure Spreader Parts Manual

WALLENSTEIN by EMB Mfg.

APRON SPROCKET ASSEMBLY (RH SHOWN)

APRON FLIGHT ASSEMBLY

MX80 APRON CHAIN AND SPROCKET ASSEMBLY

ITEM | PART NO. DESCRIPTION QTY
1 742301 Apron Chain #62 x 123 Tinks 2
2 [ 70T5A503 Apron Flight Assembly 16

TEM | PART NO. DESCRIPTION QTY
10 | 707155502 Apron Flight 1
11 742302 Apron Chain #62 End RH 1
12 742303 Apron Chain #62 End [H 1
13 779301 Rivet 1/4 x 1/2 Flat Head 2

TEM | PART NO. DESCRIPTION QTY
20 | 7015W507 Brackef, Front Sprocketf RH 1
21 | 7015M519 Sprockef, Apron Chain Fronf 1
22 726301 Bushing, TID x T-1/4 OD x 1-5/8 1
23 771230 Hex Bolt 5/T6NC x 3 2
24 172221 Hex Lock Nuf 5/14NC 2
25 [73232 Wide Washer 3/8 Thin 1
26 £2920]1 Grease Fitting, T/8NPT 1
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WALLENSTEIN by EMB Mfg.

MX80G Manure Spreader Parts Manual

APRON RATCHET DRIVE MECHANISM

MX50 / MX80 APRON RATCHET PARTS BREAKDOWN

PART
ITEM NUMBER DESCRIPTION QTY.
1 7015A507 Apron Ratchet Drive Mechanism 1
2 7015W518 Shield, Apron Drive 1
3 725102 FD 2-Bolt Flange Bearing 1" 1
4 731201 Spring 1/2 x 1-1/2 x .048 1
5 731304 Spring 1/2x2-1/2 x .063 1
6 742141 #50 Roller Chain 44P (22 Links) 1
7 742803 Sprocket, #50 11Tooth 1" Bore 1
8 746532 Key 1/4x1/4x1-1/2 1
9 746536 Key, 1/4x1/4x.913 1
10 271310 Hex Bolt 3/8NC x 1 2
11 772231 Hex Lock Nut 3/8NC 3
12 272251 Hex Lock Nut 1/2NC 1
13 172461 Low Profile Lock Nut 5/8NC 1
14 772521 Flange Nut 5/16NC 1
15 273130 Flat Washer 3/8 2
16 773232 Wide Washer 3/8 Thin 1
17 7275571 Shoulder Bolt 3/4 x 1-1/2 1
18 776121 Flange Bolt 5/16NC x 3/4 4
19 776222 Carriage Bolt 5/16NC x 5/8 1
20 776232 Carriage Bolt 3/8NC x 1-1/4 2
PART
ITEM NUMBER DESCRIPTION QTY.
30 7015L524 Handle, Ratchet Speed Set 1
31 7015M512 Flange Bushing 1
32 7015M514 Bushing, Link Arm Bolt 1
33 7015M517 Bolt Spacer 1
34 7015W510 Arm, Apron Ratchet Drive 2
35 7015W5T11 Slide, Speed Adjuster 1
36 7015W512 Dog. Ratchet 2
37 7015W513 Ratchet, Apron Drive 1
38 7015W514 #50 24Tooth Sprocket Hub 1
39 7015W515 Arm, Ratchet Drive Link 1
40 721204 Ball Bearing 1635 RS 3
41 726201 Bushing, 3/4 1D x 1-1/2 1
Bushing, TID x T-T/4 Lon
42 726303 9 Crooved 9 2
43 229202 Grease Zerk 1/4NF 2
44 Z71310 Hex Bolt 3/8NC x 1 1
45 771525 Hex Bolt 1/2NC x 2-1/2 3
46 772231 Hex Lock Nut 3/8NC 1
47 772251 Hex Lock Nut 1/2NC 3
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MX80G Manure Spreader Parts Manual

WALLENSTEIN by EMB Mfg.

MX80G GROUND DRIVE ENGAGEMENT PARTS

ITEM PART NO. DESCRIPTION QrY
1 7014A450 Handle, Drive Engagement 1
2 7014A451 Assembly, Ground Drive Axle 1
3 7014M459 Engaging Shaft Spacer 1
4 70145451 Engaging Rod 1
5 7014W452  |Rod, Drive Engagement Connection| 1
6 7014W458 Joint, Engagement Linkage 1
7 712321 Cotter Pin 3/16 X 2-1/2 1
8 771220 Hex Bolt 5/16NC x 2 1
9 771615 Hex Bolt 5/8NC x 1-1/2 4
10 772221 Hex Lock Nut 5/16NC 1
11 772231 Hex Lock Nut 3/8NC 1
12 172251 Hex Lock Nut 1/2NC 2
13 272261 Hex Lock Nut 5/8NC 4

ITEM PART NO. DESCRIPTION QTY
20 7014W453 Handle, Engagement 1
21 7014L465 Engaging Arm Guide 1
22 70145450 Latch Rod 1
23 714131 Roll Pin 1/8 x 1 2
24 732301 Spring 19mm x 79mm Med 1
25 776211 Carriage Bolf 1/4NC x 3/4 2
26 772111 Hex Lock Nut 1/4NC 2
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WALLENSTEIN by EMB Mfg. MX80G Manure Spreader Parts Manual

IDLER
ASSEMBLY

MX80 GROUD DRIVE PARTS BREAKDOWN

ITEM PART NO. DESCRIPTION QTY
1 7015W516 Beater Bar, PTO Drive 1
2 7014A453 Idler Assembly, #550 Chain 1
3 7014W457 Plate, Idler/Tensioner Mount 1
4 7014A454 Tensioner, Drive Chain 1
TENSIONER 5 7014W450 Shield, Drive Chain 1
ASSEMBLY 6 7014M464 Roller, Chain Guide 2
7 7014L467 LH Guide, Chain 1
8 70141459 RH Guide, Chain 1
9 7014M463 Spacer, 1-3/4 2
10 7014M465 Spacer, Rear Shield 1
11 70141458 Washer, Square Head 3
12 7014M460 Spacer, 1-1/4 2
13 742807 #550 6 Tooth Sprocket 1" Hub 1
14 731401 Spring 3/4 x 4" Heavy 1
15 172251 Hex Lock Nut 1/2NC 9
16 172261 Hex Lock Nut 5/8NC 1
17 172231 Hex Lock Nut 3/8NC 2
18 172551 Flange Nut 1/2NC 3
19 176253 Carriage Bolf 1/2NC x 5 1
20 176254 Carriage Bolt 1/2NC x 5-1/2 3
21 176232 Carriage Bolt 3/8NC x 1-1/4 2
22 146542 Key 5/16 x 5/16 x 1 1
23 174121 Set Screw 5/16NC 2
24 725102 FD 2-Bolt Flange Bearing 1" 1
25 175571 Shoulder Bolt 3/4 x 1-1/2 1
26 742304 #550 Roller Chain x 84 Links 1

ITEM PART NO. DESCRIPTION QTY
30 7014W459 Arm, Tensioner 1
31 729201 Grease Fitting, T/8NPT 1
32 176531 Eye Bolt 3/8NC x 3-1/2 1
33 772231 Hex Lock Nut 3/8NC 1
34 172251 Hex Lock Nut 1/2NC 1
35 7014A453 Idler Assembly, #550 Chain 1

ITEM PART NO. DESCRIPTION QTY
40 742806 #550 6 Tooth Sprocket 1
41 721204 Ball Bearing 1635 RS 2
42 7014M468 Bushing, 1/2x3/4x5/8Lg Flanged 1
43 7014M450 Bushing, 1/2x3/4 Flanged 1
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WALLENSTEIN by EMB Mfg. MX80G Manure Spreader Parts Manual

S\

RIGHT HAND DETAIL CROSS SECTION

MX GROUND DRIVE AXLE
PARTS BREAKDOWN

ITEM PART NO. DESCRIPTION QTY
1 70141452 Driver, GD Ratchet LH 1
2 70141468 Driver, GD Ratchet RH 1
3 7014M452 Axle, Ground Drive 1
4 7014M456 Collar, Wheel Sfop 2
5 7014W451 Arm, Drive Chain Deflector 1
6 7014W454 Reciever, GD Ratchet 2
7 7014W455 Assy, Main Ground Drive Sprocket 1
8 7014W460 Hub, 5-Bolt Ground Drive 2
9 721901 Taper Lock Bearing 1-1/2 1D 1
10 724101 P208 Pillow Block 1-1/2 2
11 732402 Spring 3" x 4-1/2 x .145 wire 2
12 746542 Key 5/16 x5/16 x 1 3
13 772931 Lug Nut 1/2NF 10
4 774121 Set Screw 5/16NC 4
5 774130 Set Screw 3/8NC 4
6 791305 7.60-15SL Amer Farm RH 1
7 291306 7.60-15SL Amer Farm LH 1

ITEM PART NO. DESCRIPTION QTY

20 70T4W456 Hub, Ground Drive Sprocket 1
21 742805 #550 36 Tooth 3-1/2" Bore 1
22 172252 Hex Lock Nut 1/2NF 5
23 272231 Hex Lock Nut 3/8NC 2
24 774341 Square Setf Screw 3/8NC x 1 2
25 271576 Hex Bolt 1/2NF x 1-1/2 5
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WALLENSTEIN by EMB Mfg.

MX80G Manure Spreader Parts Manual

MX80 DECAL BREAKDOWN
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WALLENSTEIN by EMB Mfg.

MX80G Manure Spreader Parts Manual

MX80G Decals

194070

Wallenstein MX80

794044

FasT Mepium  SLow

NEUTRAL

A

194049

A DANGER

MISSING SHIELD HAZARD

+ Install and secure all shields before operating to

prevent serious injury or death from exposed
hazard

+ Keep hands, feet, hair and clothing away from

moving parts. e

194046

/\\ CAUTION

+ Read and understand Operator's

+ Turn machine off, stop engine,

Manual before starting. Review
Safety Instructions annually.

set park brake, remove ignition key and wait
for all moving parts to stop before servicing,
adjusting, repairing or maintaining.

+ Keep worklnr area clean and free from debris

to prevent slipping or tripping. Operate only
on level ground.

+ Close and secure all guards and shields before

starting and operating.

Keep hands, feet, hair and clothing away from
moving parts. Never wear loose clothing around
machinery.

Do not allow d Is or horized
people into working area.

Do not run machine Inside a closed building to
prevent asphyxiation from engine exhaust,

+ Do not load box unless spreader Is hooked to

a tractor.

Lower end gate into position prior to loading
to retain slurry (if equipped).

+ Always sear PPE, (Personal Protective Equipment)

such as safety go?glu and heavy gloves whenever
operating mach|

+ Do not place hands into paddles during operation.

Do not exceed a safe travel speed when transporting.
Attach safety chain between hitch and drawbar cage

top P 234048

-/

194162

OFF

N

' -

194019

194047

ROTATING BLADE HAZARD
KEEP AWAY

To prevent serious injury or death from
rotating blades:

= Place all controls in neutral, stop engine,
set part brake, remove igintion key and
wait for all moving parts to stop before
servicing, adjusting, repairing or maint-
aining.

Stand back at least 20 ft (6 m) when
engine is running.

« Keep others away.

294047
L.

-

194012

ROTATING PART HAZARD
KEEP AWAY

To prevent serious injury or death from
rotating parts:

« Turn machine off, stop and disable
engine, remove ignition key and place
in your pocket, set park brake and wait
for all moving parts to stop before
adjusting, servicing, maintaining,
repairing or unplugging.

Close and secure guard before operating.

Keep hands, feet, hair and clothing
away from moving parts.

234002
J
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MX80G Manure Spreader Parts Manual

MX80 DECAL BREAKDOWN
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WALLENSTEIN by EMB Mfg.

MX80G Manure Spreader Parts Manual

Two-Panel MX80 Decals

194116

4

194169

)
*o

194119

()
ﬁé‘iéb

794070

194168

194162

OFF
S,

OXy
cfé?

B>

Wallenstein MX80

194044

e PN

FAST MEDIUM Suow

N

NEUTRAL

ﬁmﬂ

qﬁ

284004
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(WALLENSTEIN

WALLENSTEIN Products Manufactured by:

EMB MFG Inc.
4144 Boomer Line

St. Clements, Ontario
Canada NOB 2M0
Phone: 1-877-695-9283
Fax: 519-699-4146
www.embmfg.com



